
 

 

 

 

Prepared for: 

China Harbour Engineering Company Ltd.  

6-8, 5 St Lucia Ave, 

Courtleigh Auditorium 

Kingston 

 

 

 

 

Prepared by: 

Environmental Solutions Ltd. 

7 Hillview Avenue 

Kingston 10 

Jamaica 

ENVIRONMENTAL IMPACT ASSESSMENT 
Mammee River Development Project 

For 
China Harbour Engineering Company Ltd (CHEC) 

 
 
 

FINAL  REPORT 



Environmental Impact Assessment for Mammee River Housing Development  

 

 
 
 
 
 
 
 

 
PROPRIETARY RESTRICTION NOTICE 

 
This document contains information proprietary to Environmental Solutions Limited and shall not be 

reproduced or transferred to other documents, or disclosed to others, or used for any purpose other than 
[...]
RELEVANCE TO PROJECT 

 authorities by the local planning authority before granting 
planning permissions and appeals. 

The project will be required to submit building permit 
applications to the St. Ann Municipal Corporation. 

Wildlife Protection Act, 1945 The Act specifically protects designated species of animals and 
regulates hunting in Jamaica. The Act also regulates the 
hunting of game birds and provides for the declaration of game 
sanctuaries and game reserves in which no hunting is required. 

The relevant area does not have any designated game parks. 

 

 
 
 
 
 
 
 
 
 
 
 
 



Environmental Impact Assessment for Mammee River Housing Development 

15 
Environmental Solutions Ltd. 

 

 

3. Project Description 
3.1. Summary Overview 

The Mammee River Housing development project aims to construct a gated community that consists of 
thirty standard and thirty-nine deluxe three-bedroom bungalow units, and three 47-unit apartment 

complexes, ranging from one to two bedrooms, across an area of approximately 3.7 acres (See Figure 3-
1). With an assumed density of 2.0 persons per bedroom, it is anticipated the development will provide 

housing for 4,468 persons. The development will feature a clubhouse with a pool, a gym, tennis courts, 
disability accessibility, parks, landscaping, sidewalks, birdwatching and walking trails, and an underground 

electrical distribution system. Additionally, the bungalow units will have solar options. 

 
The project will follow a sequence of activities that begins with site preparation, which includes surveying, 
bush clearing, stump removal, land preparation, temporary road construction, and earthworks. The next 
phase involves the construction of infrastructure such as: drainage, and river training to ensure efficient 
drainage and water management. Construction of an underground electrical grid, potable water mains, 

Figure 3-1: Master Development Plan 



Environmental Impact Assessment for Mammee River Housing Development 

16 
Environmental Solutions Ltd. 

 

 

and sewage infrastructure with the sewage treatment plant being built in two phases. Solar power and the 
use of eco-efficient water and energy management technologies will be integral to the sustainable 
direction of the project. 

 

 

 

Figure 3-2: Site Layout plan and phases of development, as May 26, 2023 



Environmental Impact Assessment for Mammee River Housing Development 

17 
Environmental Solutions Ltd. 

 

 

3.2. Phases of Development 
The development will take place in 6 phases as follows and as shown in Table 3-1, Table 3-2 and Table 3-3, 

and as illustrated in Figure 3-2 above. A total of 834 mixed units of townhouses, detached units and 

apartments together with a sewage treatment plant and 2 commercial units will be built over the period. 

The timing of the development is presented in a Gantt chart in Appendix C. 

 
 

Table 3-1: Phase development by Type of Unit 

PHASES APARTMENT 
UNITS 

DETACHED 
UNITS 

TOWNHOUSE 
UNITS 

OTHER 

Phase 1 47 67  Sewage plant 

Phase 2 47 28 112  

Phase 3 47 13 76  

Phase 4 47 124  2 Commercial units 

Phase 5  128   

Phase 6  98  ̀  

TOTAL 188 458 188 834 mixed housing units 
2 commercial units 
1 sewage plant 

 

Table 3-2: Project Development by Area 

 
  

LAND USE SQ. M ACRE LOTS PERCENTAGE 

Open Space 124,832 30.8 13 19.3% 

Residential Detached 222,105 34.9 458 34.3 

Residential Townhouses 52,981 13.1 188 8.2% 

Apartments 31,568 7.8 5 4.9% 

Road 63,537 15.7 19 9.8% 

Utilities 10,714 2.6 3 1.7% 

Commercial 9,121 2.3 1 1.4% 

Reserve 133,020 32.9 1 20.5% 

TOTAL 647,877 160 688 100% 



Environmental Impact Assessment for Mammee River Housing Development 

18 
Environmental Solutions Ltd. 

 

 

Table 3-3: Phase Development by Area 

LAND USE SQ. M ACRE LOTS PERCENTAGE 

Phase 1 

Open Space 81,098 20.0 3 55.0% 

Residential Detached 32,657 8.1 67 22.1% 

Residential Townhouses - - - 0% 

Apartments 8,463 2.1 2 5.7% 

Road 18,855 4.7 5 12.8% 

Utilities 6,441 1.6 1 4.4% 

Reserve - - - 0 
TOTAL 147,515 36 78 100% 

Phase 2 

Open Space 5,109 1.3 2 7.6% 

Residential Detached 15,981 3.9 28 23.6% 

Residential Townhouses 30,183 7.5 112 44.6% 

Apartments 7,204 1.8 1 10.6% 
Road 5,538 1.4 2 8.2% 

Utilities 3,633 0.9 1 5.4% 

Reserve - - - 0% 

TOTAL 67,648 17 146 100% 

Phase 3 

Open Space 818 0.2 1 2% 

Residential Detached 6,355 1.6 13 15.7% 

Residential Townhouses 22,797 5.6 76 56.2% 

Apartments 6,489 1.6 1 16.0% 

Road 3,447 0.9 1 8.5% 

Utilities 640 0.2 1 1.6% 

Reserve - - - 0% 

TOTAL 40,546 10 93 100% 

Phase 4 

Open Space 8,748 2.2 2 9.2% 

Residential Detached 55,354 13.7 116 58.4% 

Residential Townhouses - - - 0% 
Apartments 9,412 2.3 1 9.9% 



Environmental Impact Assessment for Mammee River Housing Development 

19 
Environmental Solutions Ltd. 

 

 

 

 
3.3. Project Design and Schematics 

The schematic plans, including the site drawings, detailed floor plans and elevations for each option of 
housing solutions offered by this project are shown in Appendix D. Floor plans and renderings are 
presented in Figure 3-3 to Figure 3-14. The developer has committed to redesigning the clubhouse area 
to hold a daycare which is an amenity required by the Development and Investment Manual 2007. 

 

Road 21,283 5.3 4 22.5% 

Utilities - - - 0% 

Reserve - - - 0% 

TOTAL 94,797 23 123 100% 

Phase 5 

Open Space 22,791 5.6 3 24.6% 

Residential Detached 62,767 15.5 136 67.8% 

Residential Townhouses - - - 0% 

Apartments - - - 0% 

Road 7,059 1.7 3 7.6% 
Utilities - - - 0% 

Reserve - - - 0% 

TOTAL 92,617 23 142 100% 

     

 Phase 6  
Open Space 4,207 1.0 1 2.1% 

Residential Detached 48,990 12.1 98 24.2% 

Residential Townhouses - - - 0% 

Apartments 9,121 2.3 1 4.5% 

Road 7,355 1.8 4 3.6% 

Utilities - - - 0% 

Reserve 133,020 32.9 1 65.6% 

TOTAL 202,693 50 105 100% 



Environmental Impact Assessment for Mammee River Housing Development 

20 
Environmental Solutions Ltd. 

 

 

3.3.1. Apartment Blocks 

Figure 3-4: Apartment Floor Plan - Option 1 

Figure 3-3: Apartment Floor Plan – Option 2 



Environmental Impact Assessment for Mammee River Housing Development 

21 
Environmental Solutions Ltd. 

 

 

 

 

 

 
 
 

 

Figure 3-5: Rendering of Apartment Complex 

Figure 3-6: Rendering of Apartment Courtyard 



Environmental Impact Assessment for Mammee River Housing Development 

22 
Environmental Solutions Ltd. 

 

 

3.3.2. Townhouse 
The floor plan for the townhouses is illustrated below. 
 

 

Figure 3-7: Townhouse floor plan 



Environmental Impact Assessment for Mammee River Housing Development 

23 
Environmental Solutions Ltd. 

 

 

3.3.3. Two-Three Bedroom Bungalows 

 
                     Figure 3-9: Three Bedroom Floor Plan Option 1 

     Figure 3-8: Two Bedroom Floor Plan 

 



Environmental Impact Assessment for Mammee River Housing Development 

24 
Environmental Solutions Ltd. 

 

 

 
 

 

Figure 3-10: Three Bedroom Floor Plan Option 2 

Figure 3-11: Rendering of Three Bedroom Townhouse 



Environmental Impact Assessment for Mammee River Housing Development 

25 
Environmental Solutions Ltd. 

 

 

3.3.4. Clubhouse 

 

 

Figure 3-12: Clubhouse Floorplan (*developer will adjust plans to include daycare) 

Figure 3-13: Rendering of Club House Front View 



Environmental Impact Assessment for Mammee River Housing Development 

26 
Environmental Solutions Ltd. 

 

 

 

3.4. Access Points 
The subdivision has two access points. See Figure 3-15 below. The main entrance, point A, is located in 
the northern section, and the secondary access, point B is situated near the Greathouse in the southern 
section of the site. Both access points will be used during the construction phase and maintained 
thereafter. Upon completion of the first phase, the southern access will be utilized for all construction and 
operational activities.  

 

B 

A 

Figure 3-14: Rendering of Clubhouse Pool 

Figure 3-15: Subdivision Access Points 

A 

B 



Environmental Impact Assessment for Mammee River Housing Development 

27 
Environmental Solutions Ltd. 

 

 

3.5.  Building Materials 
The Project proposes to use the following materials: mild and high tensile steel, cement, concrete marl, 

lumber, dump/granite/wash sand, ceramic and porcelain tiles, bitumen concrete and bitumen. See 

Appendix E for further details. 

 

3.6. Development Alternatives 
The developers had considered constructing a luxury villa complex but found that the market and the 
landscape were best suited for a mixed housing complex which provided a range of housing solutions for 

a wider segment of the community. 

 

3.7. Topography and Grading Changes 
Figure 3-16 illustrates that 49% of the site is occupied by slopes less than 10% and will be the location of 

the majority of the construction. 

 
 



Environmental Impact Assessment for Mammee River Housing Development 

28 
Environmental Solutions Ltd. 

 

 

 
Figure 3-16: Slope Analysis of Mammee River Development Project Area 



Environmental Impact Assessment for Mammee River Housing Development 

29 
Environmental Solutions Ltd. 

 

 

 

3.8. Wastewater/Sewage Treatment System 
The entire Mammee River Housing Development may have up to 834 new housing units, commercial and 

shopping areas. A density of 2 people per bedroom was adopted, which is in line with the NEPA 

Development and Investment Manual. Accordingly, the total number of people living in the development 

will be approximately 4,000 people. In addition, there will approximately 50,000 sq ft of commercial 

developments. The commercial developments will include a restaurant and shops. 

The calculated sewer flow based on Volume 3, Section 4 of the Development and Investment Manual, is 

1,699 m3 /day. The wastewater/sewage treatment plant (STP) will be built during Phase 1 and be 

constructed in two phases, with the first phase capable of treating 700m3/d of waste. At the completion 

of the second phase the sewage system will have a maximum capacity of 1,800m3/d of waste. This capacity 

will meet the needs of the development and excess capacity for possible future development on the wider 

CHEC property. 

The wastewater/sewage system has the following purposes: 

1. Remove biochemical oxygen demand (BOD5) and total suspended solids (TSS) 

2. Oxidize ammonia (NH3) 

3. Disinfect the effluent 

4. Produce Class B sludge 

5. Provide a system that is fairly simple to operate and maintain 

The proposed self-respiring Membrane Aerated Biofilm Reactors (MABR) system is ideal for small 

wastewater treatment plants. The system uses a spirally wound sleeve with an internal air-side spacer, 
through which low pressure air is blown, and an external water side spacer between wraps of the spiral. 

The spiral is submerged in a tank into which wastewater is fed continuously and effluent is discharged by 

overflow. This solution saves energy by eliminating the need to blow compressed air into the depth of the 

water for aeration, through the implementation of Fluence’s patented passive aeration process. See 
Figure 3-17 below. 
 

Figure 3-17: Proposed Sewage Treatment Technology 



Environmental Impact Assessment for Mammee River Housing Development 

30 
Environmental Solutions Ltd. 

 

 

The treatment components for the first wastewater process train will consist of: 

• Influent coarse screening 

• Influent fine screening 

• Grit removal 

• Equalization tank 

• MABR tanks 

• Aeration tanks 

• Secondary clarifiers 

• UV Disinfection 

• Biosolids management system with aerobic digester and sludge drying bed 

 
The benefits of the system include: 

• A reduction of up to 90% in energy use for aeration 

• Simultaneous nitrification and denitrification 

• Low odor and noise for neighborhood-friendly operation 

• High-quality water suitable for discharge or use in irrigation 

• Simple, low-maintenance operation 

• Low operating cost 
• Ease of operation-modular construction that will follow the housing implementation 

• Provides treatment for all the pollutants and meets the NEPA full requirement for wastewater 
treatment plants 

• Can be used as a “show-case” for sustainable infrastructure in the region 

• Reduces the carbon foot-print when compared with a traditional wastewater treatment plan 
 
The treated effluent will be pumped to a holding tank after which it will be channeled to the irrigation 
network. The land available for irrigation is two times the expected daily flow of effluent. In the event 
that there is an overflow from the irrigation pond/holding tank, it will be discharged to an earth drain 
which flows in the environment. The irrigation system has been designed to ensure the height of water 
from the sprinklers does not rise above 1m, and is a safe distance from buildings and parking structures. 
(See Figure 3-18 to Figure 3-19). Drip irrigation may be employed in those areas closest to buildings and 
parking structures not supplied by the sprinkler system.



Environmental Impact Assessment for Mammee River Housing Development 

31 
Environmental Solutions Ltd. 

 

 

 
Figure 3-18: A) Discharge Point and Irrigation System B) Discharge point with setback distances 

 



Environmental Impact Assessment for Mammee River Housing Development 

32 
Environmental Solutions Ltd. 

 

 
 

Figure 3-19: Sewage System Layout 



Environmental Impact Assessment for Mammee River Housing Development 

33 
Environmental Solutions Ltd. 

 

 

3.9. Construction Methodology 
Construction of the Development will follow a comprehensive methodology involving the following 

activities: 

 

3.9.1. Phase 1 Operations 

1. Site Preparation and Support Operations: The first phase of the project will involve site preparation 
and support operations. This will include surveying and setting out.; setting up a base camp; bush 
clearing, stump removal, land preparation; temporary road construction; motorized transport; and 
earthworks. 

2. Earthworks: The earthworks will involve activities such as excavation, soil transport, filling, spreading, 
and compaction. The fill material for phase one will be sourced from phase three. 

3. Structure/Drainage/River Training: The structure/drainage/river training phase will involve 
excavation, culvert laying, retention ponds, river channel, backfilling, masonry for structures and ditch 
lining, plain concrete, reinforced concrete, slope stabilization, and protection. Extensive work will be 
done with the river training to ensure that phase one will not be affected. 

4. Water supply: The project will include the construction of potable water systems. The first phase will 
get water from the NWC main along the main road. The water tanks for the entire development will 
not be constructed in phase one. 

5. Sewage Treatment: The sewage treatment plant (STP) will be constructed over two phases, with the 
first phase able to treat 700m3/d of waste. All lift stations and conveyance systems will be constructed 
on road A. 

6. Roads: Only roads in phase one will be constructed. 
 

3.9.2. Additional Operations 
Despite only Phase 1 of the Mammee River construction project being scheduled for 2023, there will be 

some activities that will have an impact on the other phases. For example, site clearance activities will be 

carried out in Phase 3 simultaneously in order to excavate excess material which will be used to fill Phase 

1. In addition, a potable water connection will be made to the National Water Commission (NWC) located 

on the main road next to the site. All infrastructure will be constructed in reserve road 1A up to the 

intersection of reserve road 20. 

It's also important to note that all culverts and drains to be constructed in Phase 1 will be based on the 

build-out plan of all six phases. Extensive work on river training will also be required to ensure that Phase 

1 is not negatively affected. As the source of the river is located approximately 1km away, a channel will 